
1520 S. Fifth Street | Suite 273
St. Charles, Missouri 63303
www.woodardcurran.com

T 800.426.4262

woodardcurran.com

Monmouth, IL 
Nutrient 
Assessment 
Reduction Plan

0234615.00
Monmouth, IL
December 2023

Date Signed: 12/22/2023
Date of Expiration: 11/30/2025



Monmouth, IL (0234615.00) i Woodard & Curran, Inc.
Nutrient Assessment Reduction Plan December 29, 2023

TABLE OF CONTENTS

SECTION PAGE NO.

1. NUTRIENT ASSESSMENT REDUCTION PLAN.................................................................................1-1

2. CEDAR CREEK STAKEHOLDERS .......................................................................................................2-1

2.1 Monmouth, IL...................................................................................................................................................2-1
[...]
The first plant-based alternative considered is open water-based treatment technology which consisted of 
High-Rate Ponds and Constructed Wetlands. Both require a large footprint, and the existing lagoons could 
potentially be repurposed to grow algae for nutrient removal. However, the removal of algae from large 
scale surface water lagoons is challenging to the point of infeasibility. Constructed Wetlands require 
periodic re-construction. Approximately every 3-5 years, depending on site factors including loading, the 
plants and soil material must be excavated and rebuilt. Both Constructed Wetlands and High-Rate Ponds 
add new biomass management challenges for disposal of the plants and soil or algae biomass.  

Phytoremediation phosphorus removal depends on the season. This temperature variability affects the 
ability to meet permit limits consistently. During winters, the phosphorus removal efficiency reduces.  

Both of these technologies discussed herein are used for primary phosphorus reduction, and it is not 
typically used for targeted phosphorus removal. Monmouth is attempting to reach a specific target level 
and is already achieving phosphorus removal through their current plant with chemical addition. Therefore, 
these techniques are not optimal for further reducing Monmouth’s phosphorus below 1.0 mg/L.  

2.2 In-Vessel Algae treatment 

The second algae-based treatment alternatives considered were in-vessel technologies; I-Phyc and Clearas 
Resource Recovery System. The two technologies require a smaller footprint as compared to open water 
based treatments and require more energy. These technologies would be installed in a large building and 
currently, the facility does not have the space. Both these technologies have been tested at pilot-scale. I-
Phyc is currently only available in the UK and is setup at pilot-scale. Clearas Resource Recovery System has 
been installed on a larger scale once (according to their website) and shows 95-99% removal at pilot-scale, 
however we do not have enough information on the technology to recommend it.  

It is useful for Monmouth to continue to monitor these emerging technologies as they are tested at larger 
scales and their long term reliability and operating costs are better understood.  

 



  

 

 

City of Monmouth (0232960.01) 3-2 Woodard & Curran, Inc. 
Phosphorus Feasibility Study rev2.docx  August 1, 2022 

3. ENHANCED BIOLOGICAL PHOSPHORUS REMOVAL 

Enhanced biological phosphorus removal (EBPR) is a common treatment method for reducing phosphorus 
effluent. Employing this technique at Monmouth could help reduce the costs associated with chemical 
removal. This section reviews the requirements for EBPR and discusses the feasibility of its implementation 
at Monmouth.  

EBPR takes advantage of the ability of certain bacteria to accumulate high amounts of phosphorus under 
the right conditions. These phosphorus-accumulating organisms (PAO) can use stored phosphorus as an 
energy source for uptake of volatile fatty acids (VFA) under anaerobic conditions. When the PAO move to 
aerobic conditions, they use this stored carbon for metabolism and, importantly, uptake of additional 
phosphorus. Stored phosphorus is removed from the system with the waste sludge. 

EBPR is implemented by creating an anerobic zone in the treatment process. This zone encourages the 
growth of PAO and can also be used for fermentation of organic carbon to generate additional VFA. The 
anerobic zone can be inserted either into the forward flow, typically as the first step in the secondary 
process, or into the RAS stream. The latter option is known as “side stream” EBPR and has the advantages 
of requiring less volume and being less susceptible to influent variations.  

Several factors impact the performance of EBPR: 

Carbon-to-Phosphorus Ratio: There must be sufficient carbon (in the form of VFA) available for uptake by 
the PAO. A BOD to TP ratio of 20:1 is typically required. 

Anerobic Conditions: The presence of either dissolved oxygen or nitrate in the anaerobic zone will inhibit 
EBPR. 

SRT: Long SRT processes such as oxidation ditches have higher levels of endogenous decay. When micro-
organisms including PAO break down, they release their stored phosphorus. This reduces the effectiveness 
of EBPR. 

Secondary Clarifier Performance: Clarifier sludge blankets should be minimized to prevent anaerobic 
conditions that could cause PAO to release stored phosphorus into the secondary effluent. Clarifier solids 
capture performance also needs to be effective. Because secondary solids from EBPR contain a high level 
of phosphorus, even a modest effluent TSS concentration can result in an elevated effluent TP concentration. 
Chemical addition ahead of the secondary clarifiers can be helpful for precipitating any remaining dissolved 
phosphorus and minimizing effluent TSS. 

Solids Handling: Waste-activated sludge should be processed and removed from the plant quickly to 
prevent breakdown of PAO and phosphorus release. Long term storage and/or digestion should be avoided.  

3.1 Feasibility of EBPR at Monmouth 

High nitrate concentrations present in both the North Plant and Consolidated Plant pose a challenge for 
implementing EBPR at Monmouth. Table 1 shows concentrations of wastewater constituents, including 
nitrate, in both plants. This table is based on dry weather periods in 2021. It was first presented in the 
Optimization Study and is included here for reference.  



  

 

 

City of Monmouth (0232960.01) 3-3 Woodard & Curran, Inc. 
Phosphorus Feasibility Study rev2.docx  August 1, 2022 

Table 1: Influent and Effluent Concentrations [mg/L] 

Param
eter 

Average 5th Percentile 95th Percentile 

  Muni* 
Influent 

NP 
Effluent 

CP 
Effluent 

Muni 
Influent 

NP 
Effluent 

CP 
Effluent 

Muni 
Influent 

NP 
Effluent 

CP 
Effluent 

Total P 3.08 9.86 0.77 1.20 2.7 0.4 5.20 24.4 1.15 
BOD 77.0 18.4 NS 19.5 5.0 NS 166.5 56.45 NS 

CBOD NS NS 2.36 NS NS 1.0 NS NS 4.45 
TSS 145.0 145.9 11.0 45.0 50.4 6.0 292.5 317.6 16.8 

NH3-N 7.69 13.1 0.24 1.67 0.57 0.0 15.35 41.3 0.87 

NO3-N NS 80-100¹ 21 NS NS 3.6 NS NS 39 
* Muni = Municipal, NP = North Plant, CP = Consolidated Plant, NS = Not Sampled 
¹ Operator Estimated value from historical sampling 

The North Plant effluent has high nitrate concentrations typically between 80 and 100 mg/L. The North 
Plant RAS will have similar concentrations, which makes it infeasible to perform EBPR at the North Plant. 
With the recently improved aeration controls at the North Plant, operators have had some success in 
reducing nitrate concentrations in the effluent, though performance has been inconsistent and additional 
pilot testing would be necessary to validate this approach. 

The nitrate in the North Plant effluent would also impact the ability to perform EBPR at the Consolidated 
Plant. Nitrate in the municipal influent was not sampled, but is typically near zero for municipal wastewater. 
The municipal average flow of 4.62 MGD is nearly three times the North Plant’s weekday average flow of 
1.65 MGD (per the Optimization Study). Even at this dilution rate, the combined influent has a nitrate 
concentration of 20 to 25 mg/L, which is too high for influent to an anaerobic zone. The RAS also has a 
nitrate concentration of approximately 20 mg/L (based on the effluent nitrate) and would not help dilute 
the influent. 

Another possibility would be to create an anaerobic zone that receives only municipal influent. Low influent 
nitrate and a more favorable BOD:TP (calculated to be 24:1 in the Optimization Study) make this a potentially 
attractive option. North Plant effluent could be step-fed into the process after the anaerobic zone. High 
nitrate in the Consolidated Plant RAS would still preclude this option, however. 

Nitrate in the Consolidated Plant RAS could be reduced by adding biological nitrogen removal, but this 
would involve significant process upgrades. Successful EBPR would also likely require solids handling 
upgrades to move from the current practice of long-term storage to mechanical thickening/dewatering for 
more rapid processing. Combined with the upgrades necessary for EBPR, these projects would represent a 
significant capital cost. Carbon addition would also likely be required to perform both biological N and P 
removal. The result would be an unacceptably long payback based on chemical savings. Implementing EBPR 
is not recommended at this time. 



  

 

 

City of Monmouth (0232960.01) 4-4 Woodard & Curran, Inc. 
Phosphorus Feasibility Study rev2.docx  August 1, 2022 

4. CHEMICAL PHOSPHORUS REMOVAL METHODS 

4.1 Struvite Recovery 

Struvite is a crystal that forms when magnesium is introduced to phosphorus. Struvite recovery is a method 
of phosphorus removal in which magnesium (typically magnesium chloride or magnesium oxide) is added 
to the wastewater stream in order to react with phosphorus and create struvite crystals. These crystals can 
then be filtered out of the reactor and used or sold as fertilizer. Two companies are currently manufacturing 
processes that optimize this natural precipitation to remove phosphorus from the liquid stream. These 
companies are Ostara and NuReSys.  

Ostara manufactures a struvite recovery system using fluidized bed crystallization reactor that is added onto 
either a main or side stream flow. The reactor adds magnesium to the stream with controlled pH in order 
to precipitate out the phosphorus. The struvite crystals then sink to the bottom of the reactor to be removed. 
If applicable, Ostara offers equipment that can release phosphorus in the stream before it reaches an 
anerobic digester. Ostara’s system also produces distribution ready fertilizer with guaranteed buyers.  

NuReSys offers a similar product to Ostara but emphasizes the combination of a stripper and a crystallizer, 
in which the stripper will regulate the pH of the system while the crystallizer precipitates out the phosphorus 
with magnesium chloride. NuReSys’s system can be applied on the centrate after the stream has been 
dewatered, on the digestate before the dewatering occurs, or applied on a combination of both. 

After speaking with Ostara and NuReSys representatives, the phosphorus concentration present in 
Monmouth influent and recycle streams is too low to be practical for phosphorus reduction via struvite 
precipitation. The influent phosphorus concentration is required to be around 100 mg/L for struvite recovery 
to be an appropriate recommendation. It typically provides an effluent of around 20 mg/L Ortho-P. Given 
that Ortho-P concentrations in Monmouth’s system do not exceed 40 mg/L, struvite recovery is an unlikely 
option to fit the needs of Monmouth. It would have high capital costs to implement, ongoing magnesium 
chemical costs, and could only reduce the influent phosphorus at North Plant to a portion of the reduction 
the plant is already achieving.  

4.2 Conventional Metal-Salt Precipitation 

Phosphorus is currently removed from the two facilities using chemical precipitation. At the North Plant, 
this occurs in a proprietary process called GEMs. The GEMs process combines chemical addition with 
advanced air-floatation solids removal. At the Consolidated Plant, the chemical is injected in the second 
ring of the oxidation ditch just after the mixers. The operators used aluminum sulfate at both the North 
Plant and the Consolidated Plant. However, aluminum sulfate (alum) was replaced by ferric sulfate earlier 
this year due to rising chemical costs for sodium aluminate. Aluminum sulfate was replaced with ferric 
sulfate at the North Plant in March 2022 and at the Consolidated Plant in May 2022. 

There are several parameters that may affect phosphorus removal including pH, TSS, dosing location, 
alkalinity, mixing and chemical oxidation demand (COD). The operators can most easily control the dosing 
and mixing. Therefore, these two parameters were investigated to improve phosphorus removal through 
evaluation of dosing and mixing.  



  

 

 

City of Monmouth (0232960.01) 4-5 Woodard & Curran, Inc. 
Phosphorus Feasibility Study rev2.docx  August 1, 2022 

4.2.1 Existing Chemical Treatment 

To understand the effectiveness of current chemical treatment for phosphorus removal, chemical dosage 
and effluent phosphorus concentration data was analyzed from January 2021 to May 2022. This data was 
compared to the standard plot from Metcalf & Eddy, which provides guidance on the theoretical molar 
dose efficiency for phosphorus removal, shown in Figure 2. 

Figure 2: Theoretical Molar Dose Efficiency for P Removal 

 

The horizontal axis shows the average effluent total phosphorus concentration, and the vertical axis is the 
chemical dosage. The dosage is calculated based on applied chemical per influent phosphorus 
concentrations. This curve was used as a benchmark to gauge the effectiveness of the current chemical 
dosing at Monmouth.  

At the North Plant, the influent phosphorus data is not recorded, thus the operators collected sample data 
over a two week period at the influent of GEMs unit. This helped in understanding the efficiency of 
phosphorus removal. Figure 3 below indicates that the GEMs unit may not be efficient in phosphorus 
removal. Though the goal of chemical treatment at the North Plant is to reduce some phosphorus, the 
dosing required to do so seems high when compared to the theoretical curve. It is beyond the scope of this 
study to evaluate the GEMs process in detail. However, it can be suggested that further evaluation may be 
worthwhile.  



  

 

 

City of Monmouth (0232960.01) 4-6 Woodard & Curran, Inc. 
Phosphorus Feasibility Study rev2.docx  August 1, 2022 

Figure 3: Molar Dose Efficiency for P Removal at GEMS Unit 

 

Historical data was available to evaluate chemical dosing and phosphorus removal efficiency at the 
Consolidated Plant. As mentioned above, the operators replaced aluminum sulfate with ferric sulfate on 
May 12, 2022. The dosage efficiency was compared for both chemicals to the theoretical efficiency. The 
efficiency of alum was plotted on an average monthly basis, using data for all of 2021 in Figure 4.  

Figure 4: Molar Dose Response to Alum at Consolidated Plant (monthly) 

 

For alum dosing the operators have optimized the dosing process to achieve effluent total phosphorus 
concentrations between 0.5 and 1 mg/L to reliably meet the current 1.0 mg/L TP permit limit. These 
concentrations are achieved by doses that generally match what the standard curve would predict. There 
are two dosing points that are higher than average without a corresponding drop in effluent TP 



  

 

 

City of Monmouth (0232960.01) 4-7 Woodard & Curran, Inc. 
Phosphorus Feasibility Study rev2.docx  August 1, 2022 

concentration. This may suggest that there are other limiting factors such as inadequate mixing to improve 
reduction through chemical addition, though there is insufficient data to draw any firm conclusions.  

Since the operators started using ferric sulfate recently, there is limited data available. Therefore, this plot 
shows daily data. From the figure below for ferric sulfate, the effluent total phosphorus concentrations 
between 0.5 and 1 mg/L are achieved with lower doses. This chemical appears to be more efficient on a 
molar basis at removing TP, with doses generally less than what would be predicted by the curve. 

Figure 5: Molar Dose Response to Ferric Sulfate at Consolidated Plant 

 

4.2.2 North Plant Chemical Optimization 

As mentioned above, due to limited availability of data on North Plant influent phosphorus concentrations, 
it was not possible to conclusively determine dosing efficiency. Currently, Monmouth is using a lower dose 
of ferric sulfate and receiving comparable results to the higher dose of aluminum sulfate. It is a 
recommendation to review the GEMs operation by continuing to sample the influent phosphorus 
[...]
City of Monmouth (0232960.01) 5-10 Woodard & Curran, Inc. 
Phosphorus Feasibility Study rev2.docx  August 1, 2022 

monthly effluent or determining the loading from a 0.5 mg/L daily limit and applying it annually, the size of 
the filter mechanism can be streamlined, decreasing capital, operations, and maintenance cost.  

Additional site costs include piping, a lift station for the required head, a building to protect the equipment, 
a crane for maintenance, electrical upgrades and distribution, SCADA and controls. Most of these costs 
should be similar for any prescribed permit limit, however there are some increases with increased 
equipment, as shown in the costs table. Furthermore, it was assumed that Consolidated Plant chemical 
usage may will be the same as Alternative 1 to achieve the 0.5 mg/L effluent limit.  

5.3 Alternative 3 – Reduce Effluent Phosphorus Below 0.1 mg/L 

For Alternative 3, to reduce Phosphorus Effluent below 0.1 mg/L, it is assumed that a pilot study for chemical 
optimization is performed, and is successful to optimally apply the chemical at the plant.  

According to the EPA Nutrient Control Design Manual from 2010 (EPA/600/R-10/100, pg 3-4), the ratio of 
metal salt to influent ortho phosphorus to reliably achieve effluent total P less than 0.1 mg/L is 6. This 
increases chemical use by a factor of 12, resulting in extremely high chemical costs. Furthermore, an 
assumed increase chemical at this rate would require additional chemical handling and sludge handling 
that neither WWTF currently has the capability for. The costs to design, construct, and operate additional 
chemical and solids handling facilities have not been accounted for. If a nutrient limit of 0.1 mg/L is applied 
to the Consolidated Plant, it may be worthwhile to revisit the capital cost upgrades to implement full 
nutrient removal.  

In comparison to Alternative 2, it is assumed that additional filter capacity is required to provide full 
redundancy at peak flow. The site work: excavation, piping, concrete, etc. is doubled. The building costs are 
almost doubled for a twice as large structure. The instrumentation, controls, and electrical are assumed to 
be the same, however, additional equipment has the potential to require significant electrical upgrades.  

5.4 Summary of Feasible Alternatives 

To reduce effluent phosphorus below the 0.5 mg/L level, it is likely that Monmouth will need to increase 
and optimize their chemical dosing. However, Monmouth may not need a filter to get below 0.5 mg/L, 
especially if the limit is average over time instead of a daily max. A pilot study for chemical dose optimization 
would provide more data to determine if this is feasible. To reduce effluent phosphorus below the 0.1 mg/L 
level, Monmouth will need to incorporate all three techniques: increased dosing, optimization, and a filter.  

Cost is the primary deciding factor for feasibility of phosphorus discharge reduction techniques. Seasonal 
variations do not significantly impact performance of chemical phosphorus removal, so the main influence 
on chemical cost is the level and stringency of the phosphorus limit, be it a daily, monthly, or yearly limit. 
The ability to be flexible in applying a phosphorus limit also impacts the costs of the filter units and the 
chemical dosing.  

5.5 Conceptual Costs  

The following costs were estimated only for the scenarios in which the technique results in a feasible 
solution. Both costs assume a pilot study is successful and chemical optimization is performed. Both costs 
therefore assume theoretical efficiency of chemical dose and installation of a filter. Alternative 1 assumes a 
filter about half the size of Alternative 2. These conceptual level costs are for comparison purposes only. 



  

 

 

City of Monmouth (0232960.01) 5-11 Woodard & Curran, Inc. 
Phosphorus Feasibility Study rev2.docx  August 1, 2022 

General conditions covers contractors’ general conditions including bonds and insurance. Overhead and 
profit are incorporated into the individual line items.  

Alternative 3 requires double the equipment and building space as Alternative 2. This raises the capital base 
cost, which is compounded by uncertainty represented by the contingency. Additionally, the more stringent 
limit will require more precise engineering design. The annual capital cost is estimated for a 20 year loan at 
a 1.5% interest rate. As the interest rate increases, the annual cost increases. Operations and Maintenance 
costs include replacement of the filters and various components. They are also estimated based on 
anticipated hours worked by the plant operators to maintain the additional lift station equipment, filter 
equipment, and lab work to refine operations. The chemical costs are represented as additional chemical to 
current operations.  

Table 2: Cost Comparison for Alternatives 

Item 
No. Cost Item 

Alternative 2: 
Meet 0.5 mg/L 

with chemical only 

Alternative 2: 
Meet 0.5 mg/L 

Alternative 3:  
Meet 0.1 mg/L 

1.0 Installation Costs 

1.1 Pilot Study and chemical 
optimization 

$250,000 $250,000 $250,000 

1.2 General Conditions  $400,000 $500,000 

1.3 Excavation, concrete, piping  $500,000 $1,000,000 

1.4 Equipment  $1,000,000 $2,000,000 

1.5 Building  $400,000 $700,000 

1.6 I&C  $150,000 $150,000 

1.7 Electrical  $300,000 $300,000 

1.8 Lift Station  $750,000 $750,000 

2.0 CAPITAL BASE COST $250,000 $3,750,000 $5,650,000  

2.1 Contingency (30%) $75,000 $1,125,000 $1,695,000  

2.2 
Engineering & Construction 
Observation (25%) $62,500 $937,500 $1,412,500  

3.0 TOTAL CAPITAL COST $388,000 $5,813,000 $8,758,000  

3.1 
Annual capital cost debt 
repayment with 20 year loan $22,599 $338,582 $510,116 

3.2 
Operation and Maintenance 
per year $20,000 $50,000 $85,000 

3.3 Additional Chemical Costs 
per year 

$1,282,000 $1,282,000 $5,363,000 

4.0 Anticipated Per Year Costs 
(2022 dollars) 

$1,325,000 $1,671,000 $5,958,000 



  

 

 

City of Monmouth (0232960.01) 6-12 Woodard & Curran, Inc. 
Phosphorus Feasibility Study rev2.docx  August 1, 2022 

6. CONCLUSION 

An extensive review of potential available technologies was performed to identify the best solution to 
reduce Monmouth’s phosphorus discharge. Typical municipal plants are able to utilize EBPR to reduce 
chemical costs, but due to Monmouth’s high industrial pre-treatment load, the nitrate concentrations are 
too high to make this a feasible solution. The only feasible solution determined was to optimize the chemical 
dose in combination with designing and installing a filter to reach a limit of 0.5 mg/L. A pilot study would 
determine if simply adding more chemical would improve the phosphorus discharge enough and be 
reliable. A filter provides the most reliable path forward, however, it is also a large capital upgrade not to 
be taken lightly. The regulatory limit and how it is applied will impact the sizing and design of a filter. 
Achieving a phosphorus limit of 0.1 mg/L will increase chemical usage and solids production. Chemical 
handling and solids handling would need to be designed, constructed, and operated. The annual chemical 
costs are extremely high making this option unattractive economically.  

 
 



 

 

 

City of Monmouth (0232960.01)  Woodard & Curran, Inc. 
Phosphorus Feasibility Study rev2.docx  August 1, 2022 

APPENDIX A: PHOSPHORUS OPTIMIZATION REPORT 

 



 

 

 

City of Monmouth (232960.00) 1 Woodard & Curran, Inc. 
Phosphorus Discharge Optimization Plan  January 2022 

TECHNICAL MEMORANDUM 
TO: IEPA, Bureau of Water, Permit Division 

CC: Jack Troidl, Jen Anders 

PREPARED BY: Pooja Chari, Samantha Weidenbenner, Erik Osborn 

REVIEWED BY: Maureen Neville, Andy Jackson, Bill Hart 

DATE: January 31, 2022 

RE: Phosphorus Discharge Optimization Plan 

     

1. INTRODUCTION 

In September 2021, Illinois Environmental Protection Agency (IEPA) issued the final NPDES Permit (No. IL0036218) 
for the Monmouth Consolidated Wastewater Treatment Facility to discharge to the Waters of the State. The permit was 
issued with a special condition to develop a Phosphorus Discharge Optimization Plan. This Plan is the first step of 
several phosphorus related special conditions including a feasibility study for capital improvements and a Nutrient 
Assessment Reduction Plan (NARP) due subsequently. Review of the wastewater treatment systems in Monmouth 
shows that they are not configured for enhanced biological phosphorus removal (EBPR). Furthermore, due to the high 
levels of nitrate in the influent from the North Plant, optimization to achieve EBPR is unlikely to succeed. To meet 
current permit limits, phosphorus removal is being achieved through chemical means. Economic feasibility of future 
capital improvements will also take into account the impact to current chemical systems.  

2. BACKGROUND 

The City of Monmouth (City) owns and operates two wastewater treatment facilities (WWTF); North Plant WWTF and 
the Consolidated Plant. The North Plant is a pretreatment plant that serves only the Smithfield Foods processing facility 
(Smithfield), a hog slaughterhouse harvesting roughly 12,000 hogs/day and operating six days/week. The treated North 
Plant effluent is conveyed to the Consolidated Plant where it is combined with municipal flow pumped from the City.  

2.1 Existing North Plant Pre-Treatment Operations and Performance 

Treatment at the North Plant consists of an anerobic lagoon, a pair of aerated lagoons which are normally run in series, 
secondary clarifiers, and a GEM process (by Clean Water Technology) for phosphorus removal. The North Plant does 
not have a permitted discharge, but discharges to the Consolidated Plant, which consolidates municipal flow from the 
City of approximately 9,000 people. See Attachment A for process flow diagram.  

North Plant flow is generated from Smithfield hog processing and is therefore reflective of their six day work week. The 
most recent North Plant flow analysis was performed in 2017 and indicated six-day flows of 1.40 MGD per day Monday 
thru Saturday with 0.69 MGD on Sunday. The maximum day is 1.65 MGD. The current Consolidated Plant NPDES 
permit includes phosphorus data collection and monitoring as well as a 1.0 mg/L monthly average effluent limit. The 
North Plant includes chemical phosphorus removal (GEM process) to allow the Consolidated Plant to meet this limit. 
The current Consolidated Plant NPDES permit also includes seasonal effluent limits for Ammonia Nitrogen (as N). The 
most stringent is from June through August with a monthly average concentration limit of 0.9 mg/L. Total Nitrogen (as 
N) is required to be monitored and reported.  



 

 

 

City of Monmouth (232960.00) 2 Woodard & Curran, Inc. 
Phosphorus Discharge Optimization Plan  January 2022 

The main operational goals of the North Plant are to reduce BOD, ammonia, and phosphorus loads to the Consolidated 
Plant. An anaerobic lagoon removes approximately 80% of the influent BOD load. A pair of aerated activated-sludge 
lagoons oxidize remaining BOD and ammonia. The operator throttles air in the first grid of the west aerated lagoon to 
recover alkalinity so more complete nitrification can be achieved. This presumably also reduces the nitrate in the 
effluent, though effluent nitrate is still very high: on the order of 80 to 100 mg/L. Recent upgrades include new blowers 
and DO probes for the aerated basins which allow for more precise delivery of air. The GEM process removes 
phosphorus by chemical and physical processes. Alum and sodium aluminate are added to precipitate ortho 
phosphorus, then polymer is added to help flocculate the precipitate and other colloidal material. The floc is removed 
as sludge using a combination of vortex concentration and dissolved air floatation. The GEM process reduces effluent 
ortho phosphorus from approximately 30 mg/L to 1.5 mg/L.  

2.2 Existing Consolidated Plant Treatment Operations and Performance 

The Consolidated Plant was completed in Summer 2010 and the treatment process consists of bar screens and grit 
channels, an oxidation ditch, secondary clarification and cascade aeration. A project to add UV Disinfection is 
anticipated to bid in 2022 contingent on funding. Sludge is stored in aerobic digesters, though these are typically 
unaerated to reduce energy cost. Treated effluent is discharged to an unnamed tributary of Markham Creek through 
permitted outfall 001. The unnamed tributary of Markham Creek flows into Markham Creek, which flows into the Cedar 
Creek, which flows into Henderson Creek, which flows into the Mississippi River.  

Data from 2021 indicates the average daily flow at the Consolidated Plant is 4.82 MGD. The highest peak daily flow in 
the last five years' time was 9.24 MGD. The Consolidated Plant’s permitted design average daily flow is 4.62 MGD, 
and the permitted design peak daily flow is 10.23 MGD.  

The oxidation ditch is operated to oxidize BOD and ammonia. There are three rings in the oxidation ditch at the 
Consolidated Plant. Typically, the flow is introduced into the oxidation ditch through the outer ring. However, during 
high flow, the oxidation ditch is step fed as the BOD is low. Each ring is operated at different DO levels as shown in 
Figure 1. The outer ring is operated at DO of 0.5 mg/L, middle ring is operated at 1 mg/L and inner ring at 2 mg/L. 
Aerator speed is adjusted automatically to maintain DO at 2.0 mg/L in the inner ring. The oxidation ditch is also operated 
based on maintaining MLSS concentration. During summer, the MLSS is maintained around 3200 mg/L and during 
winter, MLSS is maintained around 3800 mg/L. Table 1 shows the operating parameters in the Consolidated Plant. 
The oxidation ditch also includes a chemical phosphorus removal system. Alum is injected to the oxidation ditch in the 
middle ring. The operators have worked hard to optimize the plant to meet nitrogen and phosphorous limits to the best 
of its ability as currently designed. 

Table 1: Consolidated Plant Operating Parameters  
Parameter Average  5th Percentile 95th Percentile 

MLSS (mg/L) 3401 2620 4050 
SRT Operator Experience: 15 days (winter) and 13 days (summer) 

Clarifier 1 blanket 
depth (feet) 

3.84 1.50 7.00 

Clarifier 2 blanket 
depth (feet) 

3.52 1.50 5.58 

WAS flow (MGD) 0.08 0.00 0.12 
RAS flow (% of 

influent flow) 
83 41 133 

From the oxidation ditch, the flow goes to the secondary clarifiers where the solids are separated out. The secondary 
clarifier effluent flows through cascade aerators to the outfall. Return activated sludge (RAS) is returned to the influent 



 

 

 

City of Monmouth (232960.00) 3 Woodard & Curran, Inc. 
Phosphorus Discharge Optimization Plan  January 2022 

box. The new UV disinfection system will be installed between the secondary clarifiers and cascade aeration. Higher 
clarifier blanket depths were experienced in 2021 during episodes of RAS pump failure. This equipment has been 
replaced.  

Figure 1: Oxidation Ditch Operating DO Concentrations 

 

Table 2 shows the parameters for influent and effluent at the Consolidated Plant. The phosphorus concentration is 
higher from North Plant compared to the municipal influent. The Consolidated Plant, with chemical addition, is able to 
reduce effluent phosphorus to meet the permit limit of 1.0.  

A 20:1 carbon to phosphorus (C:P) ratio is typically considered the minimum for enhanced biological phosphorus 
removal. Carbon to phosphorus ratio for the Consolidated Plant influent was calculated by flow weighting the BOD and 
phosphorus concentrations for each day in 2021. For example,  

ቀ
(ே௢௥௧௛ ௉௟௔௡௧ ி௟௢௪

்௢௧௔௟ ி௟௢௪
∗ 𝑁𝑜𝑟𝑡ℎ  𝑃𝑙𝑎𝑛𝑡 𝐵𝑂𝐷 𝐶𝑜𝑛𝑐𝑒𝑛𝑡𝑟𝑎𝑡𝑖𝑜𝑛ቁ + ቀ 

ெ௨௡௜௡௖௜௣௔௟ ூ௡௙௟௨௘௡௧ ி௟௢௪

்௢௧௔௟ ி௟௢௪
∗

𝑀𝑢𝑛𝑖𝑐𝑖𝑝𝑎𝑙 𝐼𝑛𝑓𝑙𝑢𝑒𝑛𝑡 𝐵𝑂𝐷 𝐶𝑜𝑛𝑐𝑒𝑛𝑡𝑟𝑎𝑡𝑖𝑜𝑛 ቁ = 𝐶𝑜𝑛𝑠𝑜𝑙𝑖𝑑𝑎𝑡𝑒𝑑 𝑃𝑙𝑎𝑛𝑡 𝐵𝑂𝐷 𝐶𝑜𝑛𝑐𝑒𝑛𝑡𝑟𝑎𝑡𝑖𝑜𝑛  

While the municipal influent alone has a favorable C:P ratio of 25:1, due to the North Plant effluent, the ratio of the 
combined influent is skewed to 12:1. If accounting for only the carbonaceous component of BOD, approximately 85% 
of BOD, the ratio is only 10:1. This low ratio poses a restriction on some of the removal methods discussed in later 
sections.  

Table 2 reveals low BOD loading as well. Low influent loading has been typical for decades due to inflow and infiltration 
and combined sewer systems. The City has pursued a strategy of capturing and treating the first flush of rainfall 
combined with distributed storage to shave the peak and prevent combined sewer overflows. The strategy commenced 
in the 1990s, and significant infrastructure has been installed to capture and treat the combined flow to the extent 
practicable. 



 

 

 

City of Monmouth (232960.00) 4 Woodard & Curran, Inc. 
Phosphorus Discharge Optimization Plan  January 2022 

A review of phosphorus concentrations during dry weather periods in 2021 revealed typical concentrations between 3 
and 5 mg/L. Metcalfe and Eddy, 5th ed., Table 3-18 Typical Composition for Untreated Domestic Wastewater lists low 
strength phosphorus concentration as 3.7 mg/L and medium strength as 5.6 mg/L. Therefore, there does not appear 
to be any unusually high phosphorus sources within the collection system.  

Table 2: Influent and Effluent Concentrations [mg/L]  
Parame

ter 
Average 5th Percentile 95th Percentile 

 
Muni* 

Influent 
NP 

Effluent 
CP 

Effluent 
Muni 

Influent 
NP 

Effluent 
CP 

Effluent 
Muni 

Influent 
NP 

Effluent 
CP 

Effluent 
Total P 3.08 9.86 0.77 1.20 2.7 0.4 5.20 24.4 1.15 
BOD 77.0 18.4 NS 19.5 5.0 NS 166.5 56.45 NS 

CBOD NS NS 2.36 NS NS 1.0 NS NS 4.45 
TSS 145.0 145.9 11.0 45.0 50.4 6.0 292.5 317.6 16.8 

NH3-N 7.69 13.1 0.24 1.67 0.57 0.0 15.35 41.3 0.87 
NO3-N NS 80-100¹ 21 NS NS 3.6 NS NS 39 

* Muni = Municipal, NP = North Plant, CP = Consolidated Plant, NS = Not Sampled 
¹ Operator Estimated value from historical sampling 

3. PHOSPHORUS REMOVAL METHODS 

3.1 WWTP Influent Reduction Measures 

Influent reduction measures can span from education campaigns to ordinance revisions. Initial data review focused on 
determining whether the major WWTF user, Smithfield Foods, was also the major phosphorus contributor. Other 
potentially significant point and non-point sources of phosphorus were also considered. 

3.1.1 Headworks Phosphorus Loadings 

Since the largest sewage treatment user in the City is Smithfield Foods, and their influent stream is segregated from 
other municipal users, phosphorus data was evaluated to determine the portion of phosphorus contribution from 
Smithfield Foods. Table 3 below indicates that 58% of the phosphorus load is from the North Plant. The phosphorus 
load from municipal flow is about 42%. The concentration and flow data were analyzed for the year 2021. However 
due to COVID-19, 2021 may not be representative of a normal year. Possible impacts to flows and loads include virtual 
learning at Monmouth College and lower hotel usage.  

Table 3: Total Phosphorus Loading 

Source 
Average 

Concentration 
(mg/L) 

Average Daily 
Flow (MGD) 

Average Load 
(lbs/day) 

Percent Load 
Contribution (%) 

North Plant Effluent 9.86 1.30 112.21 58% 

Municipal Influent 3.08 3.52 80.86 42% 
Consolidated Plant 

Influent 
4.78 4.82 193.07 100% 

Typical Influent* 5.6 4.82 225.11 - 

*Values from Metcalfe and Eddy, 5th ed., Table 3-18 Typical Composition for Untreated Domestic Wastewater 



 

 

 

City of Monmouth (232960.00) 5 Woodard & Curran, Inc. 
Phosphorus Discharge Optimization Plan  January 2022 

3.1.2 Opportunities for Other Point Source Reduction 

The City identified other potential phosphorus dischargers as the Order of St. Francis (OSF) Hospital and Clinics, 
Monmouth College, Midwest Pet Food, and a truck wash. Although the City has low to medium strength influent 
phosphorus concentration from the municipal collection system, as compared to Metcalfe and Eddy typical values, the 
City considered these as potential phosphorus sources. They are potential sources of phosphorus due to the nature of 